



ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2025-05-05 14:51:06
Date of Next Testing: 2027-04-25 14:51:06
Product Name: **Poly(vinyl chloride)(PVC)**
CAS Number: 9002-86-2
Specifications & Purity: K-value 62-60
Lot #: D2526008
SKU #: **P107108**
Version: **0**
Analysis #: **264237**
Storage Temperature: Room temperature

Parameter	Limit Values	Result
Residues vinyl chloride content	0-8 (ppm)	2.00000 ppm
Viscosity(5%Toluene:Isopropyl alcohol 80:20)	87-95 (ml/g)	90.00000 ml/g
K value	60-62	60.00000

John Su
QA & QC Manager